
 

 

San Francisco Public Utilities Commission  October 2020     1 

San Francisco Public Utilities Commission 

2020 State of the Regional Water System Report 

 

State of the 

Regional Water System 

 

 
 

October 2020 

 
  



 

 

San Francisco Public Utilities Commission  October 2020     2 

San Francisco Public Utilities Commission 

2020 State of the Regional Water System Report 

List of Contributors: 
Manouchehr Boozarpour 
Tracy Cael 
Jason Chen 
John Chester 
Angela Cheung 
Jacquelyne Cho 
Eric Choi 
James Cirelli 
Amelia Clark 
Fonda Davidis 
Andrew DeGraca 
Alexis Dufour 
Anna Fedman 
Stacie Feng 
Ed Forner 
Josh Gale 
Jeffrey K Harp 
Whay Ne Ho 
Nancy Hom 
Margaret Hannaford 
[...]
has a maximum water surface elevation of 288 feet compared to 449 feet for San Andreas 
Reservoir. The water is subsequently used to supply the HTWTP. The entire CSPS and adjacent 
large-diameter yard piping/valving have recently been completely replaced as part of the WSIP. 

Baden Pump Station and Valve Lot 

The Baden Pump Station and Valve Lot (Baden) include the interconnecting valves and pumps 
necessary to isolate pipeline reaches, transfer between the high-pressure and low-pressure zones, 
and transfer between pipelines of the same pressure zone. 

The facility includes multiple interconnections between the two high-pressure service zone 
pipelines (SAPL No. 2 and SAPL No. 3) and between the four low-pressure service zone pipelines 
(SSPL, CSPL No. 2, CSPL No. 3, and SAPL No. 1). There is also a special energy-dissipating 
Monovar valve, part of the pressure-relief valve (PRV) station, that allows transfer of water from 
the high-pressure zone to the low-pressure zone. 

Valves and Valve Lots 

Inventory and Condition 

The RWS includes more than 350 valves of various sizes, types, functions, and periods of 
installation. A complete 2020 inventory of main-line valves of the transmission system is shown 
in Table A-8 in Appendix A (a complete description for valves west of the CRT is housed in 
WSTD’s Valve Book Database). Bypass valves and service connection valves are not included. 
Approximately 50 major valves were added under the WSIP. In most cases, valves more than 
50 years in age have been rebuilt or replaced. 

Many new valve lots have been added in the last 12 years (Figure 2-5) just prior to and as part of 
the WSIP. These include the cross-over valve lots on BDPL Nos. 3 and 4, where six facilities were 
completed, with the final two substantially completed in FY12. These valve lots significantly 
improve the SFPUC’s ability to operate around unplanned outages of one of these pipelines. The 
Paseo Padre and Grimmer valve lots on BDPL Nos. 1, 2, and 5, and the Tissiack/Crawford vaults 
on BDPL Nos. 3 and 4 support emergency earthquake recovery by enabling the system to be 
isolated on either side of the Hayward Fault. 

In the San Pedro Valve Lot, two valve vaults were seismically upgraded, electric valve operators 
were modified, a new air valve was installed, and miscellaneous site drainage improvements 
were made. Elsewhere under the WSIP, a variety of valves (line and cross-over) are being 
replaced/added in SAPL Nos. 2 and 3. 



Section 2 – Description of System 
2020 State of the Regional Water System Report 
 
 

San Francisco Public Utilities Commission  October 2020     47 

Figure 2-5: Number of Valves Installed by Decade 

 

San Joaquin Valve House 

The San Joaquin River Valve House is just to the east of the San Joaquin River. This facility, which 
is at nearly the lowest pipeline elevation, provides automatic PRVs for SJPL Nos. 1, 2, and 3. This 
facility is also an important process monitoring point for pH, turbidity, conductivity, 
temperature, and pressure. 

Oakdale Portal 

The Oakdale Portal provides the transition from the Foothill Tunnel to the SJPLs. It also provides 
surge protection and a location to blow off sand and small rocks that may have entered the tunnel 
at upstream locations. 

Crossovers 

There are three crossover facilities on the SJPL network: Emery, Roselle, and Pelican. The purpose 
of these facilities is to facilitate the shutdown of upstream or downstream segments of SJPL 
Nos. 1, 2, 3, or 4 (SJPL No. 4 at Pelican Crossover only). The facility allows water to be transferred 
between pipelines in a manner that minimizes loss of system capacity when taking adjacent 
reaches of pipeline out of service. 

3

33

16
24

58

23

9

28

58

116

0
0

20

40

60

80

100

120

140

1890 1930 1940 1950 1960 1970 1980 1990 2000 2010 2020

N
um

be
r o

f V
al

ve
s I

ns
ta

lle
d

Decade



Section 2 – Description of System 
2020 State of the Regional Water System Report 
 
 

San Francisco Public Utilities Commission  October 2020     48 

Tesla Portal 

The Tesla Portal is the entrance to the Coast Range Tunnel (CRT); it receives water from the SJPLs 
that has been treated at the TTF. The TTF is just upstream of Tesla Portal and includes four inline 
butterfly valves. 

Alameda East Portal 

AEP of the CRT is in the hillside to the east of Calaveras Road. The Calaveras Fault Zone lies 
several hundred feet west of this location. The portal includes a 10.5-foot-diameter steel pipe with 
three pipe connections to distribute water to the four Alameda Siphon pipes. Additionally, the 
portal overflow shaft includes a catchment basin and an emergency overflow pipeline 
discharging to an adjacent quarry pit. Water is treated prior to discharge to the quarry. AEP was 
upgraded as part of the recent WSIP to provide the additional connection for Alameda Siphon 
No. 4 (AS-4), and increased seismic reliability. 

Irvington Portals 

Water from Hetch Hetchy and the East Bay Reservoirs is conveyed from the Sunol Region to the 
Bay Region through the parallel Irvington Tunnels Nos. 1 and 2. The Irvington Portals provide 
the facilities to isolate each tunnel on its downstream end, distribute water to the five BDPLs, and 
isolate each pipeline on its upstream end. 

Pulgas Valve Lot 

The Pulgas Valve Lot, near the intersection of Edgewood and Crestview Roads in Redwood City, 
is the western terminus of the Bay Region. The purposes of this facility are to combine the flows 
from the five pipelines just upstream of the Pulgas Tunnel, maintain the pressure in the upstream 
reach of pipe, provide isolation for the upstream reaches of pipe, and measure and totalize the 
flow rate for reporting purposes. 

Capuchino Valve Lot 

The Capuchino Valve Lot is one of two valve lots designed to reduce pressure from the high- to 
low-pressure zone pipelines (the other PRV location is at Baden). The rated capacity of the facility 
is 80 mgd. 

Interties 

The SFPUC co-owns an intertie in Hayward with East Bay Municipal Utility District (EBMUD) 
(the facility is operated by the City of Hayward in accordance with a Joint Exercise of Powers 
Agreement between SFPUC, City of Hayward, and EBMUD). The SFPUC also co-owns an intertie 
with Santa Clara Valley Water District (now called Valley Water) in Milpitas. Each intertie offers 
the principal parties access to other regional water suppliers in emergencies or during planned 
maintenance. Each intertie has been thoroughly tested; the EBMUD intertie was completed in 
2007 and the Valley Water intertie was completed in 2004. The interties were simultaneously 
operated in 2010. Maintenance requirements are developed each year for the interties. The City 
of Hayward is the designated lead for O&M at the EBMUD intertie. The SFPUC has the lead 
maintenance role for the Valley Water intertie (as of January 1, 2014). This role was passed on to 



Section 2 – Description of System 
2020 State of the Regional Water System Report 
 
 

San Francisco Public Utilities Commission  October 2020     49 

Valley Water for 5 years while the WSIP was under construction. The role has now reverted to 
the SFPUC. 

The California Department of Water Resources (DWR) and the SFPUC agreed in FY11 to 
disconnect the “temporary” raw water intertie between the South Bay Aqueduct and the SFPUC’s 
system in the Sunol Valley, originally constructed in 1991. The intertie was characterized as a 
seismic vulnerability to the South Bay Aqueduct; without expensive upgrades, DWR’s preference 
was to disconnect it. This decision was first vetted with the South Bay Aqueduct contractors and 
is reversible if conditions change. Much of the utility of this intertie was replaced by the other 
intertie with Valley Water mentioned above. The one-way tie-in from the South Bay Aqueduct to 
San Antonio Reservoir remains. 

Distribution Systems 

Aside from a small number of individual residential and commercial customers outside of San 
Francisco, retail operations are limited to distribution systems in the Town of Sunol, Moccasin, 
Cherry Compound, O’Shaughnessy Compound, and Early Intake. 

In FY15 and FY16, the Town of Sunol system was upgraded, adding a nonpotable fire system and 
replacing the potable storage tanks. 

Since 2012, the distribution system for the Castlewood community (non-SFPUC) has been 
managed by the City of Pleasanton under contract with the Castlewood Homeowners 
Association. 

2.2.3 Water Treatment Facilities 

The RWS uses six major treatment facilities (HTWTP, SVWTP, SVCF, Pulgas Dechloramination 
Facility, TTF, and Thomas Shaft Chlorination Station). These include two filtration plants, which 
treat local watershed water; and the TTF, which treats Tuolumne-based supplies. Improvements 
at HTWTP performed under the WSIP were substantially completed in the fall of 2014. WSIP 
improvements at SVWTP were completed in the summer of 2013; however, treatment 
improvements are ongoing, such as the addition of ozone and flocculation aid polymer to ensure 
reliable operation and meet customer aesthetic expectations. Construction of TTF under the WSIP 
was completed in 2011. 

Other significant treatment facilities include the Rock River Lime Plant, Thomas Shaft 
Chlorination Facility, SVCF, and the Pulgas Dechloramination Facility. These facilities, along 
with small treatment facilities that are part of the supporting utilities at remote SFPUC locations, 
are listed in Table A-5 of Appendix A. 

Harry Tracy Water Treatment Plant 

HTWTP, in San Bruno, was originally constructed in 1972, and significant WSIP improvements 
were completed in 2014. HTWTP supplies the high-pressure zone customers on the Upper 
Peninsula and San Francisco. Local water is pumped from Crystal Springs Reservoir to San 
Andreas Reservoir, where it is again pumped to the HTWTP. HTWTP is a 160 mgd direct 



Section 2 – Description of System 
2020 State of the Regional Water System Report 
 
 

San Francisco Public Utilities Commission  October 2020     50 

filtration plant that provides pre-oxidation with ozone, coagulation, flocculation, filtration 
through dual-media filters, fluoridation, corrosion control, and disinfection with sodium 
hypochlorite and aqua ammonia to form chloramines. Water is pH-corrected and fluoridated 
before leaving the plant and entering the transmission system for public consumption. HTWTP 
has been significantly modified to meet the LOS goals established under the WSIP. Five new 
filters were added; chemical tanks were relocated; and, due to seismic concerns, the chlorine 
contactor chamber and a new 11-million-gallon treated-water reservoir were located on more 
stable ground. The treated water reservoir has a foundation supported by more than 800 piles 
driven down 12 to 61 feet to bedrock. The project also included improvements to the sludge 
handling, and a new washwater tank to enhance the plant’s performance. Additional 
improvements included a new substation, switchgear, and motor control center (MCC). The 
conveyance structures that bring water from San Andreas Reservoir to HTWTP were rebuilt to 
the current seismic code. 

Sunol Valley Water Treatment Plant 

SVWTP was originally constructed in 1966, expanded in 1974, and significant improvements were 
completed in 2003 (Phase I) and in 2013 (WSIP). The SVWTP is a 160-mgd conventional filtration 
plant. Water from the Calaveras and San Antonio Reservoirs is brought by gravity to the facility, 
where it goes through the filtration process (use of SAPS is required to convey water from San 
Antonio Reservoir to SVWTP when higher flow rates are needed). Although an operational rarity, 
Hetch Hetchy (or Cherry/Eleanor) water can be treated at the plant via SAPS to mitigate water 
quality issues that may arise. Water leaving the plant is chloraminated, fluoridated, and pH-
adjusted before entering the Alameda Siphons. The plant is unique in that influent water passes 
through a distribution structure that channels the water to individual treatment trains. This 
allows different treatment processes for the differing raw water sources (Calaveras, San Antonio, 
and Hetch Hetchy). The WSIP project upgraded the existing filters and added a new flocculation 
and sedimentation basin. A chlorine contactor, treated water reservoir, chloramination, and 
fluoridation systems were also added. These upgrades greatly improved the plant’s reliable 
capacity, redundancy, and water quality. Since WSIP project closeout at the SVWTP, WSTD has 
replaced existing chemical piping, replaced valves in the sludge lagoons, made drainage 
improvements near an existing electrical building, installed safety hand rails around four existing 
sedimentation basins, relocated the SCADA server room, and installed a PAC system to mitigate 
T&O issues. 

Tesla Treatment Facility 

The TTF is situated at the entrance to the CRT, near the City of Tracy. The facility employs UV 
light and chlorine disinfection for the Hetch Hetchy supply. In addition to UV treatment and 
chlorination (both forms of primary disinfection) at this facility, the pH can be reduced using 
carbon dioxide, and fluoride is added. The UV system was first brought online during the 
summer of 2011 to meet the regulatory requirement for an additional primary disinfectant that 
began in April 2012. In the event of a chlorination failure at the TTF, the Thomas Shaft 
Chlorination Facility, about 4.4 miles west of Tesla on the CRT, will automatically start up and 
boost chlorine to maintain disinfection. The detention time necessary for complete disinfection is 
obtained within the 25-mile length of the CRT. 



Section 2 – Description of System 
2020 State of the Regional Water System Report 
 
 

San Francisco Public Utilities Commission  October 2020     51 

Aside from the filter plants and TTF, there are two other major treatment facilities in the Bay Area. 
As water passes through the Sunol Valley, further treatment is performed at SVCF. The chlorine 
residual is boosted, ammonia is added to form chloramines, and water is pH-adjusted with 
sodium hydroxide. Finally, the Pulgas Dechloramination Facility removes excess chlorine and 
ammonia from water discharging into Crystal Springs Reservoir (and adjusts pH). These 
discharges serve to replenish supplies in Crystal Springs Reservoir and also provide necessary 
relief from pipeline overpressurization when system hydraulics change. 

Rock River Treatment Facility 

The Rock River Lime Plant is situated along Foothill Tunnel. The plant doses Hetch Hetchy water 
deliveries to the RWS with hydrated lime to raise the pH and alkalinity of the water for SJPL 
corrosion control. The plant was rehabilitated in 2010, 2011, and 2019. In 2010, the facility was 
upgraded with rotary mixers, new feeders, and safety enhancements. The upgrade to rotary 
mixers allows more control at very low dosage rates. In 2011, the building was rehabilitated (new 
windows, interior stairs, and roof flashing were installed, and interior/exterior painting was 
done). In 2017, temporary piping was installed to deliver the lime slurry into the Foothill Tunnel. 
The existing pipe works had become restricted due to buildup of lime inside. 

Thomas Shaft Hypochlorite Station 

Thomas Shaft of the CRT has two functions. First, it is a backup chlorination facility, to be used 
in the event of operational difficulties at Tesla; second, it is used for disinfection of the water 
supply. These customers are primarily in the Lawrence Livermore National Laboratory campus, 
Lab Site 300. The latter function is achieved with a small UV system because of reduced contact 
time with chlorine at high CRT flow rates. 

Sunol Valley Chloramination Facility 

Some portions of the SVCF were modified from previous uses and other portions were newly 
constructed. The SVCF has two functions during normal operations. These include: 

• ammonia addition and hypochlorite trim for chloramination of Hetch Hetchy water; and 
• caustic addition for pH adjustment of the Hetch Hetchy water. 

If water does not meet drinking water standards and must be discharged to an adjacent quarry 
pond, San Antonio Creek, or San Antonio Reservoir, the facility provides dechlorination and pH 
adjustment of water being discharged. 

Pulgas Dechloramination Facility 

The purpose of the Pulgas Dechloramination facility is to treat the water being discharged from 
the Pulgas Tunnel into UCSR. Treatment includes dechloramination and pH adjustment. The 
treatment facilities are immediately downstream of the Pulgas Pump Station and Balancing 
Reservoir. 



Section 2 – Description of System 
2020 State of the Regional Water System Report 
 
 

San Francisco Public Utilities Commission  October 2020     52 

RGSR Groundwater Production Wells 

Treatment for water quality for the nine well stations that connect to the SFPUC’s RWS will take 
place at seven chemical feed and monitoring facilities. The four wells that connect to Daly City’s 
and Cal Water’s systems will receive treatment by these utilities. Treatment includes 
chloramination, pH adjustment, fluoridation, blending for chromium VI and nitrate, and 
blending or filtration for manganese. Treatment for manganese is not required at all well stations. 
Planning is underway to design and construct additional treatment facilities for removing 
naturally occurring ammonia in groundwater from a few of the wells. 

2.2.4 Building and Grounds 

The inventory of buildings and grounds is listed in Table A-14 through Table A-16 in Appendix A. 
This category includes corporation yards, administrative buildings, cottages, and other minor 
structures that support operations but are not otherwise part of other facility categories. 

Sunol Yard 

Construction of major improvements to the Sunol Corporation Yard was completed in 2019, 
including new shops, offices, and landscaping. Construction of the new Alameda Creek 
Watershed Center near the Sunol Water Temple began in 2020 and included extensive site 
excavation. 

Millbrae Yard 

Major upgrades to the Millbrae Corporation Yard are planned in the 10-Year CIP, including 
design and construction of new laboratory and shops buildings, and sufficient office space above 
the laboratory to move Rollins Road staff to Millbrae. A new administrative building will be 
included in a later version of the 10-Year CIP. Interim improvements at the Millbrae Yard are 
completed or underway, including additional administrative space, server rooms, minor 
upgrades to the water quality laboratory, and minor shop upgrades. 

Rollins Facility 

The capital funding for the SFPUC facility at 1657 Rollins Road was primarily redirected to the 
Millbrae Yard project, but minor improvements will be performed to improve security and 
functionality for SFPUC staff for the next 5 years until the Millbrae buildings are completed. 

Moccasin Facilities 
Many of the facilities in Moccasin need repair due to age and deferred maintenance. Funding for 
Moccasin Facilities will be used to complete projects through HHWP’s Renewal and Replacement 
program; this will include assessment and improvements of existing office buildings, shops, and 
cottages. Currently, the R&R team is evaluating short-term and long-term options to meet 
HHWP’s business needs for office space for engineering, records, capital projects, and 
administrative services. Additionally, the alternatives address deficiencies for warehouse space 
and equipment storage. 



Section 2 – Description of System 
2020 State of the Regional Water System Report 
 
 

San Francisco Public Utilities Commission  October 2020     53 

Peninsula and Alameda Watershed Cottages 
There are 18 cottages (three are decommissioned and three are inactive/vacant) throughout the 
Alameda and Peninsula watersheds. These serve as residences for employees, and in one case as 
an employee work center that enhances the SFPUC’s ability to manage the watersheds and the 